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Test Certificate

This is to certify that the specimen described below has been
tested by the
Centre for Advanced Composite Materials

Test Standard: ISO 5660 (2002)
Test Subject: Flammability
Manufacturer: Ampelite NZ Limited

79 Captain Springs Rd, Onehunga,

Auckland 1643

Test Specimen: Fire Retardant Industrial Fibreglass Roofing
(Ampelite SL Group 3 Bromine Free)

Test Date: 22" January 2016

The test results were used for classifying the material as follows:

Building Code Document

Group Number Classification

NZBC Verification Method C/VM2, Appendix A
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